
Report 

Town of Stonington 
 
Wastewater Facilities Plan 
Draft 

October 2006 



A i 
 
Table of Contents 

Contents 

Executive Summary 
 

Section 1 Introduction 
1.1 Background ...............................................................................................................1-1 
1.2 Purpose and Scope ...................................................................................................1-2 

1.2.1 Purpose .......................................................................................................1-2 
1.2.2 Scope ...........................................................................................................1-2 

1.3 Planning Area............................................................................................................1-4 
[...]
implemented in portions of the town where centralized collection and disposal is cost 
prohibitive, or where acceptable conditions exist for onsite wastewater disposal.  
Acceptable conditions include: proper soil percolation, low groundwater table 
(seasonal high groundwater at least 7 feet below grade), generally flat topography, 
adequate lot size, adequate depth to bedrock, and proper depth from natural resource 
areas. 

As presented in Section 2.2, a typical Public Health Code septic system consists of three 
components: a septic tank, distribution box, and leaching system.  Conventional 
upgrades can often be used to replace one or more components of an existing onsite 
septic system to comply with the requirements of a Public Health Code.  Where 
conditions are suitable, a failed cesspool or a hydraulically-overloaded septic system 
should be replaced with a new conventional system.  However, if the septic tank 
and/or distribution box are adequately sized, replacement of these components may 
not be necessary.  

Innovative/Alternative Systems 
In locations with high groundwater conditions, poor soil drainage, lot size restrictions 
and/or within environmentally sensitive areas, conventional upgrades of an onsite 
system may not be sufficient to meet Public Health Code requirements.  In these cases, 
innovative and alternative technologies may be used.   The CTDEP approves use of 
innovative and alternative technologies on a case-by-case basis for each site.  



Section 2 
Wastewater Disposal Needs 

A  2-51 

10904-29375 

See Table 2-3 



Section 2 
Wastewater Disposal Needs 

2-52  A 

   10904-29375 

Alternative systems are those that provide substitutes or alternatives for one or more 
of the components of a conventional system, while providing the same degree of 
environmental and health protection.  They include:  

 humus or other composting toilets; 

 alternative mounding systems; 

 intermittent or recirculating sand filters; 

 incinerating toilets; 

 ozone disinfection; 

 ultraviolet disinfection; 

 any system designed to chemically or mechanically aerate, separate, or pump 
wastewater; and 

 any system designed to control nitrogenous compounds, phosphorus, or 
pathogenic organisms.   

A summary of the more popular innovative/alternative technologies is provided 
below and in Table 2-4.   

Recirculating sand filters typically include a septic tank, a recirculation tank and 
pump, and an underdrained open sand filter.  Effluent from the septic tank overflows 
to the recirculating tank and mixes with effluent returned from the sand filter. The 
mixture is periodically pumped onto the sand filter and evenly distributed over the 
filter surface.  The sand filter is placed above grade for ventilation purposes. Oxygen 
available within the pores allows aerobic decomposition of the wastewater.  A drain 
line at the bottom of the sand filter collects the effluent and returns it by gravity to the 
recirculation tank.  If the tank is full, effluent overflows to the distribution box and 
leaching field.  If properly designed, operated and constructed, recirculating sand 
filters can produce effluents of very high quality. 

Humus/composting toilets have evolved over the years.  The most popular type uses 
wood wastes such as sawdust to provide a composting environment for 
biodegradation of wastes. These systems are typically equipped with a temperature-
controlled fan for aeration.  In the past, composters have been used with waterless 
toilets. Recent innovations include foam flush composting toilets that require one 
ounce of water and soap per flush, and yard irrigation systems using filtered 
graywater from sinks, showers, and washing machines.   

Mound systems have three principal components: a pretreatment unit, dosing 
chamber, and an elevated mound.  Mounds are pressure-dosed sand filters that 
discharge directly to natural soil. They lie above the soil surface and are designed to  



Section 2 
Wastewater Disposal Needs 

A  2-53 

10904-29375 

See Table 2-4 



Section 2 
Wastewater Disposal Needs 

2-54  A 

   10904-29375 

overcome soil permeability problems, shallow soil cover over bedrock, and a high 
water table.  The main purpose of a mound system is to provide sufficient treatment 
to the natural environment to produce an effluent equivalent to, or better than, a 
conventional onsite disposal system. 

Effluent tee filters are fiber filters installed at the outlet of a septic tank.  They 
enhance treatment and prevent septic tank solids from reaching the leaching system. 

Package wastewater treatment facilities may be feasible solutions for individual 
onsite systems in Stonington.  Small below-ground package plants such as Bioclere TM 
trickling filter systems, FAST TM fixed activated sludge treatment, and Amphidrome 
TM filter and fixed-film reactor systems can be designed for flows generated by single 
family homes (300 gpd).  These involve proven technologies for large-scale municipal 
treatment facilities, but are relatively new with respect to small systems. 

2.5.4 Community Wastewater Treatment and Disposal 
Locally-shared systems may be a viable option for areas where conventional systems 
and individual innovative/alternative systems are not feasible or are cost prohibitive.  
Locally shared systems require an available parcel of land with suitable soil, geologic 
and groundwater conditions for onsite wastewater disposal.  Shared systems can be 
used for a cluster of homes (or businesses) or a small portion of the community.  The 
options for shared onsite systems include: shared leaching systems, locally shared 
treatment and disposal facilities (e.g., shared septic tank and leaching system), and 
package treatment plants.   

Shared Leaching Systems 
Shared leaching systems are designed to use a parcel of land near a group of homes 
that have characteristics suitable for disposing of septic tank effluent.  Shared leaching 
systems may be desirable where there are lot-size constraints and/or unsuitable soil 
or groundwater conditions, which may make it difficult for property owners to 
upgrade their leaching systems to meet Public Health Code requirements.  Individual 
homes (or businesses) would retain their existing septic tank or install a new septic 
tank for wastewater pretreatment, and gravity or pressure sewers would transport the 
effluent to a locally-sited community leaching system.  If flow by gravity to a common 
leaching system is not possible, septic tank effluent pumping (STEP) systems may be 
used to pump the effluent to the common leaching system.  Shared leaching systems 
involve facility siting, as well as creating a community organization to oversee related 
regulatory, administration, repair, operation and maintenance (O&M) activities, and 
replacement when necessary. 

The restrictions and regulations for individual onsite disposal systems also apply to 
shared leaching systems.  A shared leaching system is constructed similarly to a 
conventional leaching system, with Public Health Code design flows less than 5,000 gpd 
(flow from approximately 16 or less single-family homes), if sited in an area with 
suitable soil, groundwater, geologic, and topographic conditions.  In areas with 
unsuitable conditions, such as high groundwater, the use of a mound system or an 



Section 2 
Wastewater Disposal Needs 

A  2-55 

10904-29375 

innovative/alternative technology could be used to meet Public Health Code design 
requirements.  With flows equal to or more than 5,000 gpd, advanced treatment and a 
CTDEP groundwater discharge permit are required.   

Shared Treatment and Disposal Facilities 
Shared treatment and disposal facilities may be used in locations where lot size 
constraints, setback requirements, and unsuitable environmental conditions make it 
difficult or infeasible for property owners to upgrade both the septic tank and 
leaching system.  This option is similar to that described for the shared leaching 
system, except that a large septic tank and distribution box would be installed to 
provide a centralized facility serving multiple residences or businesses.  In this case, 
pressure or conventional gravity sewers would transport untreated wastewater to a 
locally-sited community disposal facility.  This option would involve facility siting, as 
well as creation of a community organization to oversee related regulatory, 
administration, billing, reporting, repair, operation and maintenance activities, and 
replacement when necessary. 

In locations where lot size constraints, setback requirements, and unsuitable 
environmental conditions make it difficult or infeasible for property owners to 
upgrade both the septic tank and leaching system, a local community "package" 
prefabricated treatment plant or a small conventional wastewater treatment plant 
with subsurface disposal is an option.  Package or small wastewater treatment 
facilities may be feasible solutions for a group of homes, businesses, a small 
community or an industrial, commercial, or institutional facility that has a Public 
Health Code design flow in excess of 5,000 gpd.   

Package Treatment Plants 
Package plants can achieve the same degree of treatment as municipal wastewater 
treatment facilities, provided their operation is monitored effectively.  The term 
"package" refers to the assembly of various individual treatment processes into a 
compact area. Package plants normally have a capacity less than 100,000 gpd and 
have a high degree of automation. They are usually offered by a single company that 
is able to install pre-assembled equipment in buried tanks or in small buildings. 
Subsurface disposal is usually the preferred method of effluent disposal due to the 
difficulty of obtaining the required permits/approvals for a surface discharge.  Some 
systems include septic tanks or pretreatment tanks upstream of the package plant 
units.  They also may include dosing tanks and leaching trench systems downstream 
of the units for effluent disposal. 

Various types of package wastewater treatment facilities may be feasible solutions for 
single-home or community systems in Stonington.  Small below-ground package 
plants such as Bioclere TM trickling filter systems, FAST TM fixed activated sludge 
treatment, Amphidrome TM filter and fixed-film reactor systems, and Zenon or M-PAC 
TM membrane systems can be used for flows up to 100,000 gpd.  



Section 2 
Wastewater Disposal Needs 

2-56  A 

   10904-29375 

Other traditional wastewater treatment processes may be used in larger package 
facilities depending on the desired degree of wastewater treatment.  Sequencing batch 
reactors (SBR) and rotating biological contactors (RBC) are two common treatment 
processes.  Either method is capable of achieving standard secondary treatment or 
advanced wastewater treatment.  A brief description of these processes follows: 

 The Sequencing Batch Reactor process consists of a timed series of process steps 
using one or more tanks.  First, an empty tank fills with untreated wastewater.  
Once the tank is full, aeration is started, supplying enough oxygen to allow 
stabilization of the organic waste and conversion of ammonia to nitrates 
(nitrification). This step typically takes 12 to 18 hours.  If nitrogen removal is 
required, the aeration process is stopped for an additional 4 to 6-hour period to 
create anoxic conditions, which promote the conversion of nitrates to nitrogen gas 
and, hence, nitrogen removal from the wastewater. During the next step, the 
treated wastewater is allowed to settle for approximately a 1-hour period, during 
which time heavier solids (sludge) settle to the bottom of the tank.  After settling, 
the clear effluent is pumped to a disinfection chamber and then discharged to 
either a surface or subsurface land disposal facility.  The settled sludge is re-used 
in the tank and occasionally excess sludge is removed by tank truck for disposal at 
a wastewater treatment facility. 

 The Rotating Biological Contactor process uses a fixed culture of natural 
microorganisms, which mechanically rotates on a disk through the wastewater to 
remove pollutants.  To achieve nitrogen removal, two RBCs are normally used in 
series with one RBC submerged to promote anoxic conditions that foster 
denitrification.  The RBCs are followed by a settling tank, and a sand filter is 
sometimes required depending on effluent limits.  Similar to other package 
wastewater treatment facilities, a disinfection step is required.  

Package treatment plants can be installed below or above ground.  When below 
ground, these systems are installed in concrete, metal, or fiberglass compartments or 
tanks.  Most new, below-ground package plants consist of one or more tanks set on a 
concrete foundation.  The tanks are then buried so that only access hatches are visible 
from the surface. These systems have been in operation throughout the United States 
for more than 35 years. When installed above ground, they are constructed with 
fiberglass enclosures, or more commonly, in small buildings. These facilities usually 
include one or more concrete buried tanks, but most of the equipment is located in a 
one-story structure that architecturally blends with its surroundings.  Above ground 
package plants typically serve condominium complexes, apartment buildings, and 
shopping centers.  

Costs for package plants vary considerably depending on whether the plant is 
constructed above or below ground, the type of treatment process selected, the degree 
of automation, the degree of treatment required, and the method of effluent disposal. 
Generally, redundant treatment units are provided for design flows over 40,000 gpd.  



Section 2 
Wastewater Disposal Needs 

A  2-57 

10904-29375 

A package system that is required to have redundant processes becomes increasingly 
complex, requires substantially more operator attention, and is more expensive. 

Small Wastewater Treatment Facilities 
A small wastewater treatment plant could be provided instead of a package plant, if 
flows exceed 100,000 gpd.  A sequencing batch reactor (SBR) or an oxidation ditch 
may be used for secondary treatment in a small wastewater treatment plant.  A small 
wastewater treatment plant requires much more cast-in-place concrete and onsite 
construction compared to a package plant and, therefore, capital costs for a small 
wastewater treatment plant tend to be relatively high. 

2.5.5 Treatment and Disposal at an Existing Water Pollution 
Control Facility 
The Town of Stonington currently operates three water pollution control facilities — 
the Mystic, Stonington Borough and Pawcatuck WPCFs.  A description and 
evaluation of these facilities is presented in Section 5.  

2.5.6 Other Treatment and Disposal Solutions 
Other alternative solutions to onsite wastewater disposal or septage disposal 
problems are: 

 Solar aquatics facilities; 

 Tight tanks; and 

 Condemnation of property. 

Solar aquatics facilities are appropriate for and become more cost-effective at 
relatively high (>50,000 gpd) design flows.  These types of facilities use greenhouses 
to store solar energy to treat wastewater without the addition of chemicals.  They 
generally include trains of aerated tanks and constructed marshes.  The tanks are 
typically seeded with a mixture of commercially produced bacteria and snails, and are 
planted with algae, aquatic and woody plants, which remove nitrates from the 
wastewater.  These systems have a large land requirement due to the low application 
rate.  They also have high energy requirements in the winter months.  

Tight tank solutions dictate frequent pumping and transportation of wastewater to an 
approved treatment facility, making this an expensive, last resort alternative. Tight 
tank owners must set audio and visual alarms to activate at 60 percent of tank 
capacity. Aeration or another method of odor control may be required.  Also, an 